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FCC Frequenc Rated Frequenc
Grant q y Transmit q y Emission Transmit
Rule Range Tolerance .
Note Part (MHz) Power (W) (ppm) Designator Mode
(Conducted) PP

EF 90 763 - 776 30.0 0.4 16KOF3E

EF 90 793 — 806 30.0 0.4 16KOF3E Analog FM

EF 90 806 — 825 35.0 0.4 16KOF3E (Wideband)

EF 90 851 — 870 35.0 0.4 16KOF 3E

EF 90 763 - 776 30.0 0.4 16KOF1D/E

EF 90 793 — 806 30.0 0.4 16KOF1D/E | 2-level FSK 9600
Data/Digital Voice

EF 90 806 — 825 35.0 0.4 16KOF1D/E (Wideband)

EF 90 851 — 870 35.0 0.4 16KOF1D/E

EF 90 763 - 776 30.0 0.4 14KOF3E

EF 90 793 — 806 30.0 0.4 14KOF3E Analog FM

EF 90 806 — 825 35.0 0.4 14KOF3E (NPSPAC)

EF 90 851 — 870 35.0 0.4 14KOF 3E

EF 90 763 - 776 30.0 0.4 14KOF1D/E

EF 90 793 — 806 30.0 04 14KOF1D/E | 2-level FSK 9600
Data/Digital Voice

EF 90 806 — 825 35.0 0.4 14KOF1D/E (NPSPAC)

EF 90 851 — 870 35.0 0.4 14KOF1D/E

EF 90 763 - 776 30.0 0.4 11KOF3E

EF 90 793 — 806 30.0 0.4 11KOF3E Analog FM

EF 90 806 — 825 35.0 0.4 11KOF3E (Narrowband)

EF 90 851 — 870 35.0 0.4 11KOF 3E

EF 90 763 - 776 30.0 0.4 11K7F1D/E

EF 90 793 — 806 30.0 0.4 11K7F1D/E | 2-level FSK 9600
Data/Digital Voice

EF 90 806 — 825 35.0 0.4 11K7F1D/E (Narrowband)

EF 90 851 — 870 35.0 0.4 11K7F1D/E
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FCC Frequenc i) Frequenc
Grant a y Transmit a y Emission Transmit
Rule Range Tolerance .
Note Part (MHz) Power (W) (bpm) Designator Mode
(Conducted) PP
EF 90 763 - 776 30.0 0.4 8K40F1D/E
EF 90 793 — 806 30.0 0.4 8K40F1D/E )
C4FM Data/Voice
EF 90 806 — 825 35.0 04 8K40F1D/E
EF 90 851 -870 35.0 04 8K40F1D/E
EF 90 763 - 776 30.0 0.4 8K10DXW
EF 90 793 — 806 30.0 04 8K10DXW H-CPM (TDMA)
EF 90 806 — 825 35.0 0.4 8K10DXW Data/Voice
EF 90 851 - 870 35.0 0.4 8K10DXW
EF 90 763 776 30.0 04 18K5F1W
EF 90 793 — 806 30.0 04 18KSF1W HVD-SMR
EF 90 806 — 825 35.0 0.4 18K5F1W
EF 90 851 - 870 35.0 0.4 18K5F1W
EF 90 763 776 30.0 04 12K9F1W
EF 90 793 — 806 30.0 0.4 12K9F1W
HVD-NPSPAC

EF 90 806 — 825 35.0 0.4 12K9F1W
EF 90 851 -870 35.0 04 12K9F1W

* power is conducted

This device contains functions not operational in U.S. Territories except as noted in the filing. The grant is
requested to list extended frequencies as noted in the filing, and Section 2.927(b) applies to this application.

Additionally, as this is a combined FCC and ISED test report, there are test frequencies contained within this report
that may not be authorized for use in the United States or Canada.
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1 Test Result Summary

Client: L3Harris Corporation

Model: XL-85M

ID’s: OWDTR-0170-E/3636B-0170
Standards: FCC Part 90/ISED RSS-119

Report #: 2023033TNB

Test FCC Reference ISED Reference Result
RF Power Output 2.1046(a), 90.541(d) RSS-1194.1,5.4 Complies
Spurious Emissions at 2.1051, 90.210 RSS-119 5.5, 5.8 Complies
Antenna Terminals
Field Strength of 2.1053(a), 90.210, 90.543(c) RSS-119 55, 5.8 Complies
Spurious Radiation
Occupied Bandwidth/ 2.1049(c)(1), 90.210 RSS-119 5.5, 5.8 Complies
Emission Masks
Frequency Stability vs. 2.1055, 90.213, 90.539 RSS-119 5.3 Complies
Temperature and Voltage
Modulation Characteristics 2.1047(a)(b) RSS-119 5.2 Complies

2 General Information

The following Certification Report is prepared on behalf of L3Harris Corporation in accordance with the Federal
Communications Commission and ISED Canada rules and regulations. The Equipment Under Test (EUT) was
the XL-85M 7/800 MHz Land Mobile Radio, FCC ID: OWDTR-0170-E, IC: 3636B-0170 (HVIN: XLM-85M-7/8).

The radio is subject to FCC SDoC. SDoC testing was performed and the data is contained in a separate

SDoC report.

All measurements contained in this application were conducted in accordance with the applicable sections of
FCC Rules and Regulations CFR 47 Parts 2, and 90. Calibration checks are performed regularly on the
instruments, and all accessories including high pass filter, coaxial attenuator, preamplifier and cables.

21 EUT Exercise Description

The EUT was supplied with the ability to change LMR, Bluetooth, and Wi-Fi frequencies for testing radiated
emissions and collocation of various frequencies. Note that the EUT can utilize the following modularly approved
transceiver. Simultaneous transmissions were tested for both EMC and SAR.

Texas Instruments Inc.
FCC ID: Z64-WL18DBMOD
IC: 4511-WL18DBMOD

The EUT was tested in all three orthogonal planes in order to determine worst case emissions. EUT software
version R18A03.0074 allows the tester to enable continuous transmit during testing.

The carrier was also checked to verify that information was being transmitted. There were no deviations from the
test standards(s) and/or methods. The test results reported relate only to the item tested.

The EUT was configured for testing in a manner simulating a typical end-user configuration. All circuitry, clocks,
and oscillators were powered, and all functions were active. Applicable 1/O ports to be cabled or loaded included
Ethernet and data programming cables. For testing purposes, the EUT was programmed using a generic

programming board.
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2.2 Test Facility

The open area test site and conducted measurement facility used to collect the radiated data is located on
the parking lot of Rhein Tech Laboratories, Inc. 360 Herndon Parkway, Suite 1400, Herndon, Virginia 20170.

CAB ID: US0079
2.3 Related Submittal(s)/Grant(s)

This is an original certification application for Harris Corporation Model XL-85M 7/800 MHz Land Mobile Radio,
FCC ID: OWDTR-0170-E, IC: 3636B-0170 (HVIN: XLM-85M-7/8).

2.4 Grant Notes
RF power switchable from 2 W to rated power of 35 W.
Manufacturer’s rated power: 30 W for 700 MHz band and 35 W for 800 MHz band.

2.5 Tested System Details

The test sample was received on January 22, 2024. Listed below are the identifiers and descriptions of all
equipment, cables, and internal devices used with the EUT for this test, as applicable.

The device was programmed for multiple modes of operation and modulation types.

Table 2-1: Equipment Under Test (EUT)
RTL
Part Manufacturer IEELE PN/SN e Bar
HVIN IiC
Code
. : L3Harris XL-85M, 7/800 MHz / OWDTR-0170-E /
Mobile Radio | ;1o ration XLM-85M-7/8 14050-1100-31 ™ 35458 0170 24399
Table 2-2: EUT Auxiliary Equipment
Part Manufacturer Model PN/SN FCC ID RTL
Bar Code
USB Mobile Mic L3Harris USB Mobile Mic | 14050-6010-01 N/A 24401
Corporation
External Mobile L3Harr|.s External Mobile 14050-6100-01 N/A 24400
Speaker Corporation Speaker
Antenna, Yagi, L3Harris
700 MHz. 10 dB Corporation AN-025137-007 AN-025137-007 N/A 23366
Antenna, Yagi, L3Harris
800 MHz. 10 dB Corporation AN-025137-008 AN-025137-008 N/A 23405
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Table 2-3: XL-85M 7/800 MHz Antennas and Mics
Part Manufacturer Model PN/SN FCC ID R
Bar Code
Antenna, Yagi, L3Harris
700/800 MHz, 6.5 dB Corporation AN-025137-010 AN-025137-010 N/A 23370
Antenna, Element, L3Harris
700/800 MHz, 3 dB Corporation AN-225001-001 AN-225001-001 N/A 23356
Antenna, Element, L3Harris
800/900 MHz, 5 dB Corporation 14050-6611-01 14050-6611-01 N/A 23345
Antenna, Element, L3Harris
800/900 MHz, 3 dB Corporation 14050-6610-01 14050-6610-01 N/A 23349
Antenna. Mobile, L3Harris
698-2700 MHz Corporation N/A 12099-0380-01 N/A 23351
Antenna, L3Harris 14050-6600-01 | 14050-6600-01 N/A 23353
Element, Flexible Corporation
Antenna, Flex, Heavy-Duty, L3Harris
136-870 MHz. 0 dBi Corporation 12099-0300-01 12099-0300-01 N/A N/A
Antenna, Element, L3Harris
136-870 MHz, 0 dB Corporation 12099-0310-01 12099-0310-01 N/A N/A
Antenna Base, Standard L3Harris 1 \N_125001-002 | AN-125001-002 N/A | 2338523386
Roof Mount Low Loss Corporation
Antenna Base, Thick Roof L3Harris | \N_125001-004 | AN-125001-004 N/A 23388
Mount Low Loss Corporation
Antenna Base, Magnetic L3Harris | AN 125001-008 | AN-125001-008 | N/A 23389
Mount Low Loss Corporation
Mount, NMO Antenna, L3Harris XM-AN7H 12099-0370-01 N/A 23343
Magnetic, Heavy-Duty Corporation
XL Mobile Keypad Mic L3Harris 14050-6020-01 | 14050-6020-01 N/A N/A
Corporation
XL Mobile L3Harris 1 1 alog Deskmic | McC-014121-003 | N/A 23084
Desktop Mic Corporation
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2.6 Configuration of Tested System

Client: L3Harris Corporation
Model: XL-85M

ID’s: OWDTR-0170-E/3636B-0170
Standards: FCC Part 90/ISED RSS-119
Report #: 2023033TNB

v

To Laptop
Serial/Control

Speaker

XL-85M
Mobile Radio
Keyboard
Microphone
Antenna

Power Supply
13.8 VDC

Figure 2-1:

Configuration of Tested System
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Client: L3Harris Corporation
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ID’s: OWDTR-0170-E/3636B-0170
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3 FCC Part 2.1033(C)(8): Voltages and Currents through the Final Amplifying Stage

Band Current (Amps) DC Voltage (Volts)
700 8.0 13.8
800 8.8 13.8

4 FCC Part 2.1046(a): RF power output: Conducted; Part 90.541(d) Transmitting power and antenna
height requirements; ISED RSS-119 4.1: Transmitter Output Power

41 Test Procedure
ANSI C63.26, section 5.2

The EUT was connected to a coaxial attenuator having a 50 Q load impedance.
Manufacturer’s rated power: 30 W for 700 MHz band, 35 W for 800 MHz band.

4.2 TestData

Table 4-1: Environmental Conditions
Date Temperature Humidity Atmospheric Pressure
(e (%) (kPa)
01/26/2024 221 34 100.3
Table 4-2: RF Conducted Output Power — Measured
Frequency (MHz) High Power (dBm) High Power (W) Low Power (dBm) | Low Power (W)
763.0125 44.6 28.8 32.9 2.0
764.0125 44 .4 27.5 32.9 2.0
768.0125 44.3 26.9 32.3 1.7
769.0125 44.5 28.2 32.8 1.9
772.0000 44.5 28.2 32.9 2.0
774.9875 44.3 26.9 32.6 1.8
775.9875 44.3 26.9 32.6 1.8
793.0125 44.7 29.5 32.9 2.0
794.0125 44.6 28.8 33.1 2.0
798.0125 44.6 28.8 32.9 2.0
799.0125 44 .4 27.5 32.7 1.9
801.0000 44 .4 27.5 32.7 1.9
804.9875 44 .4 27.5 32.7 1.9
805.9875 44.3 26.9 32.6 1.8
806.0125 45.1 32.4 32.7 1.9
815.0000 45.2 33.1 32.8 1.9
823.9875 45.4 34.7 33.0 2.0
824.9875 451 32.4 32.7 1.9
851.0125 451 32.4 32.7 1.9
860.0000 44.9 30.9 32.4 1.7
868.9875 45.1 32.4 32.7 1.9
869.9875 45.1 32.4 32.6 1.8

Notes: Data presented is for analog mode. All other modes were investigated and found to have equivalent
power within measurement tolerances.
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Measurement uncertainties shown for these tests are expanded uncertainties expressed at the 95% confidence

level using a coverage factor K=2. Measurement uncertainty: £0.5 dB

Results: Pass

Table 4-3: Test Equipment Used For Testing RF Power Output - Conducted
RTL . Calibration
Asset # Manufacturer Model Part Type Serial Number Due Date
901581 Rohde & Schwarz FSU Spectrum Analyzer 1166.1660.50 12/01/2024
901724 AP| Weinschel, Inc. 48-40-34 40dB 100W Attenuator CJ8921 11/22/2024

Test Personnel:

Daniel W. Baltzell

;ﬁ -cr-u_ur-,;-/ f:}’ijg‘ -’{../

January 26, 2024

EMC Test Engineer

Signature
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5 FCC Part 2.1051: Spurious Emissions at Antenna Terminals; Part 90.210: Emission Limitations; ISED
RSS-119 5.8: Transmitter Unwanted Emissions

5.1 Test Procedure

ANSI C63.26, Section 5.7

The transmitter is terminated with a 50 Q load and interfaced with a spectrum analyzer.

Device with digital modulation: Modulated to its maximum extent using a pseudo-random data sequence.

5.2 Test Data

Table 5-1: Environmental Conditions
Date Temperature Humidity Atmospheric Pressure
(C) (%) (kPa)
01/26/2024 221 34 100.3

Frequency range of measurement per Part 2.1057: 9 kHz to 10 x Fc
Limits: (43+10LOG P(W)) for wideband and 50 + 10 LOG P(W)) for narrowband

The following channels (in MHz) were investigated:

700 MHz 800 MHz
763.0125 806.0125
764.0125 815.0000
768.0125 823.9875
769.0125 824.9875
772.0000 851.0125
774.9875 860.0000
775.9875 868.9875
793.0125 869.9875
794.0125
798.0125
799.0125
802.0000
804.9875
805.9875

Both high and low power settings were checked; high power was found to be worst case. All modes were
investigated and no emissions were found within 20 dB below the limit, therefore no data is presented.

Measurement uncertainties shown for these tests are expanded uncertainties expressed at the 95% confidence
level using a coverage factor K=2. Measurement uncertainty: £0.5 dB

Results: Pass
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Table 5-2: Test Equipment Used For Testing Spurious Emissions
Ags-l;el; " Manufacturer Model Part Type Serial Number CSE:';::; n
901672 | Rohde & Schwarz FSEM30 Spectrum Analyzer FSEM30 04/25/2024
901724 |API Weinschel, Inc. 48-40-34 40 dB 100W Attenuator CJ8921 11/22/2024
901132 Par Electronics 806-902 (25W) UHF Notch Filter N/A 11/28/2024

Test Personnel:

Daniel W. Baltzell

ncllt Bt

January 26, 2024

EMC Test Engineer

Signature
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6 FCC Part 90.543(a): Emission Limitations: ACP Requirements; ISED RSS-119 4.3: Adjacent Channel Power

Client: L3Harris Corporation
Model: XL-85M

ID’s: OWDTR-0170-E/3636B-0170
Standards: FCC Part 90/ISED RSS-119
Report #: 2023033TNB

(ACP) Measurement for Equipment in the Bands 768-776 MHz and 798-806 MHz

Effective October 23, 2007, transmitters designed to operate in the 769-775 MHz and 799-805 MHz frequency
bands must meet the emission limitations in paragraphs (a) through (d) of this section. Transmitters operating in the

763-768 MHz and 793-798 MHz bands must meet the emission limitations in (e) of this section.

6.1 Test Procedure

ANSI C63.26, Section 6.5.2.4

Adjacent channel power measurements for equipment operating in the 769 MHz to 775 MHz and 799 MHz to

805 MHz (public safety) bands.

Device with digital modulation: Modulated to its maximum extent using a pseudo-random data sequence.

For a Mobile transmitter designed to operate with a 12.5 kHz channel bandwidth, the ACP shall be in accordance

with the values in the following table:

Offset from Center Frequency Measurement Bandwidth Maximum ACP Relative

(kHz) (kHz) (dBc)

(+/-)9.375 6.25 -40

(+/-)15.625 6.25 -60

(+/-)21.875 6.25 -60

(+/-)37.5 25 -60

(+/-)62.5 25 -65

(+/-)87.5 25 -65

(+/-)150 100 -65

(+/-)250 100 -65

(+/-)350 100 -65

>400 kHz to 12 MHz 30(s) -75

12 MHz to paired receive band 30(s) -75
In the paired receive band 30(s) -100

For a Mobile transmitter designed to operate with a 25 kHz channel bandwidth, the ACP shall be in accordance

with the values in the following table:

Offset from Center Frequency Measurement Bandwidth Maximum ACP Relative

(kHz) (kHz) (dBc)

(+/-)15.625 6.25 -40

(+/-)21.875 6.25 -60

(+/-)37.5 25 -60

(+/-)62.5 25 -65

(+/-)87.5 25 -65

(+/-)150 100 -65

(+/-)250 100 -65

(+/-)350 100 -65

>400 kHz to 12 MHz 30(s) -75

12 MHz to paired receive band 30(s) -75
In the paired receive band 30(s) -100
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FCC Rules and Regulations - 90.543(b)

Setting Reference Level - 90.543(b)(1): Using a spectrum analyzer capable of ACP measurements, set the
measurement bandwidth to the channel size. Set the frequency offset of the measurement to zero and adjust the
center frequency of the spectrum analyzer to give the power level in the measurement bandwidth. Record this
power as the reference power level.

Measuring the power level at the frequency offset <600 kHz - §90.543(b)(2): Using a spectrum analyzer capable
of adjacent channel power (ACP) measurements, set the measurement bandwidth as shown in the table.
Measure ACP in dBm. These measurements are made at maximum power. Calculate the coupled power by
subtracting the measurements made in this step from the reference power level. The absolute ACP values must
be less than the values given in the table for each condition.

Measuring the power level at the frequency offset >600 kHz - §90.543(b)(3): Set the spectrum analyzer to

30 kHz resolution bandwidth, 1 MHz video bandwidth and sample detection mode. Sweep +/-6 MHz from

the carrier frequency. Set the reference level to the RMS value of the transmitter power and note the power. The
response at frequencies >600 kHz must be less than the values listed in the table.
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6.2 Test Data

Client: L3Harris Corporation

Model: XL-85M

ID’s: OWDTR-0170-E/3636B-0170
Standards: FCC Part 90/ISED RSS-119
Report #: 2023033TNB

Table 6-1: Environmental Conditions
Date Temperature Humidity Atmospheric Pressure
(°C) (%) (kPa)
01/30/2024 22.3 19 100.9
01/31/2024 22.5 24 100.7

Plot 6-1: Adjacent Channel Power — 768.012500 MHz; WB ANALOG (9.375 kHz - 87.5 kHz

Agilent Spectrum Anabyrer - ACP

CENGE:INT

B BLTGH CFF Oe4:11:51 PM Jan 310, 204

Center Freq 768.012500 MHz Center Freq: 768.012500 MHz

o Trig: Free Run
IFGain:Low #Atten: 20 dB

Ref Offset 40 dB
Ref 40.00 dBm

[ —

Center 768 MHz
#Res BW 100 Hz

Total Carrier Power 49393 dSmr 100.00 kHz

#VBW 300 Hz

Avg|Hold>1/1

Radio Std: Nane

Radie Device: BTS

BE A dBe

Span 200 kHz

ACP-1BW

Filter Ciffset Fren Inte
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Plot 6-2: Adjacent Channel Power — 768.012500 MHz; WB ANALOG (150 kHz - 350 kHz

Agilent Spectrum Anabyrer - ACP

SERSE.INT M ATEHCFF 15516 M Jan 31, 034

Center Freq 768.012500 MHz Center Freq: 768.012500 MHz Radio Std: None Frequency
o Trig: Free Run Avg|Heldz=10M0

PASS NCORR IFGain:L ow #Atten: 10 4B Radie Device: BTS

Ref Offset 40 dB
Ref 41.02 dBm

Center Freq
768.012500 MHz

| il | i
Center 768 MHz Span 200 kHz
#Res BW 100 Hz #BW 300 kHz Sweep FFT

Total Carrier Power 44710 35mf 2500 xHz ACP-IBW

) Lonsrer Uppert
Carrier Power Filter ) B o dBr ; ; :

Table 6-2: Adjacent Channel Power — 768.012500 MHz; WB ANALOG (>400 kHz - RX Band)
Cen?:s::t:;zr:ncy Measurement BW Max ACP Measured ACP
(kHz2) (kHz) (dBc) (dBc)
>400 to 12 Hz 30(s) -75 -86.0
12 Hz to receive band 30(s) -75 -99.8
In receive band 30(s) -100 -101.8
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Plot 6-3: Adjacent Channel Power — 772.000000 MHz; WB ANALOG (9.375 kHz - 87.5 kHz
Apibent Spectrum Anabyrer - ACP

Ll RF S04 ar SEMSE: INT [ BLTEN CFF Qe 1255 P Jan 30, 2024
Center Freq 772.000000 MHz Center Freq: 772.000000 MHz Radio Std: None Frequency
o Trig: Free Run Avg|Held==111
IFGain:L ow #Atten: 20 48 Radie Device: BTS

Ref Offset 40 dB
Ref 40.00 dBm

CenterFreq
B T dBe B T72.000000 MHz

o
W l-l-‘--‘'1fIl'|'‘"""m"-"ll.wl'l

= """L*‘-uh
SRR Avoreg
T VRN Tl et o, huorag

i I "I'-I.'II" Al _h.u

Center 772 MHz Span 200 kHz
#Res BW 100 Hz #VBW 300 Hz Sweep FFT

Total Carrier Power 459582 dSmf 100,00 kHz ACP-IEWW

) Lonsrer Uppert
Carrier Power Filter Ciffsit Fren .1y BT AR s e dB
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Plot 6-4: Adjacent Channel Power — 772.000000 MHz; WB ANALOG (150 kHz - 350 kHz
Apibent Spectrum Anabyrer - ACP

Ll =F = AL SERSE:TRT [N B TGN CFF 125714 P Jan 21, 2024

Center Freq 772.000000 MHz Center Freq: 772.000000 MHz Radio Std: None Freguency
- o Trig: Free Run Avg|Heldz= 10010

PASS NCORRE IFGain:L ow #Atten: 10 4B Radis Device: BTS

Ref Offset 40 dB
Ref 41.02 dBm

Center Freq
772.000000 MHz

LI
Py
e eslhdia Y i Ll CF AP RPRTIS S L

Center 772 MHz Span 200 kHz
#Res BW 100 Hz #BW 300 kHz Sweep FFT

Total Carrier Power 44220 25mf 25 .00 kHz ACP-IBW

) Lonsrer Uppert
Carrier Power Filter ) B ) B ; GBe ;

i Start T Agient Spectum Ar,.. ‘:Tm 12:57PM
Table 6-3: Adjacent Channel Power — 772.000000 MHz; WB ANALOG (>400 kHz - RX Band)
Cen?:s::t:;zr:ncy Measurement BW Max ACP Measured ACP
(kHz2) (kHz) (dBc) (dBc)
>400 to 12 Hz 30(s) -75 -86.3
12 Hz to receive band 30(s) -75 -99.2
In receive band 30(s) -100 -101.7
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Plot 6-5: Adjacent Channel Power — 775.987500 MHz; WB ANALOG (9.375 kHz - 87.5 kHz
Apibent Spectrum Anabyrer - ACP

Ll RF S04 ar SEMSE: INT [ BLTEN CFF Oe:13:32 P Jan 20, 2024
Center Freq 775.987500 MHz Center Freq: 7759875600 MHz Radio Std: None Frequency
o Trig: Free Run Avg|Held==111
IFGain:L ow #Atten: 20 48 Radie Device: BTS

Ref Offset 40 dB
Ref 40.00 dBm

L& M CenterFreq
[~ -BD T FH T dBe e B dBe 778987500 MHz

"
.j..u..r.lﬂ"'-"“'l
o

eplrie = *'-""'i"' = M Jh‘*"‘"“"‘r“"‘" b

Ay Erg
S

Center 776 MHz Span 200 kHz
#Res BW 100 Hz #VBW 300 Hz Sweep FFT

Total Carrier Power 349 dSmf 10000 kHz ACP-1BW

) Lower
Carrier Power Filter Ciffsit Fren .1y BT A ity
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Plot 6-6: Adjacent Channel Power — 775.987500 MHz; WB ANALOG (150 kHz - 350 kHz
Apibent Spectrum Anabyrer - ACP

Ll =F = AL SERSE:TRT [N B TGN CFF 12:52:07 P Jan 21, 2024

Center Freq 775.987500 MHz Center Freq: 775987600 MHz Radio Std: None Freguency
- o Trig: Free Run Avg|Heldz= 10010

PASS NCORRE IFGain:L ow #Atten: 10 4B Radis Device: BTS

Ref Offset 40 dB
Ref 41.02 dBm

Center Freq
776.987500 MHz

n

T |
gt +"'I-1-|.J.| e

| S ———— wlhm" T T VTIPS SN 1
Center 776 MHz Span 200 kHz
#Res BW 100 Hz #BW 300 kHz Sweep FFT

Total Carrier Power 42075 dEmf 23,00 kHz ACP-IBW

Carrier Power

1s Start T Agient Spectrum Ana,.. ‘L..TE 125800

Table 6-4: Adjacent Channel Power — 775.987500 MHz; WB ANALOG (>400 kHz - RX Band)

Cen?:s::t:;zr:ncy Measurement BW Max ACP Measured ACP
(kHz2) (kHz) (dBc) (dBc)
>400 to 12 Hz 30(s) -75 -85.8
12 Hz to receive band 30(s) -75 -100.5
In receive band 30(s) -100 -101.2
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Plot 6-7:
Agilent Spectrum Amabyrer - ACP
Center Freq 798.012500 MHz

IFGain:] nw

Ref Offset 40 dB
Ref 40.00 dBm

LT BT

Center 798 MHz
#Res BW 100 Hz

Total Carrier Power

SEMSE: INT

A 0T OFF

Client: L3Harris Corporation

Model: XL-85M

ID’s: OWDTR-0170-E/3636B-0170
Standards: FCC Part 90/ISED RSS-119
Report #: 2023033TNB

Adjacent Channel Power — 798.012500 MHz; WB ANALOG (9.375 kHz - 87.5 kHz

Oek: 1462 P Jar 200, 202

Center Freq: 798012500 MHz
Trig: Free Run Avg|Held==111
#Atten: 20 B

Ay |
e u;-uﬂ_ﬂﬂ_.,ﬂ“ﬂ o

#VBW 300 Hz
ACP-IEWW
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Plot 6-8: Adjacent Channel Power — 798.012500 MHz; WB ANALOG (150 kHz - 350 kHz
Apibent Spectrum Anabyrer - ACP

Ll =F = AL SERSE:TRT [N B TGN CFF 12:55:01 P Jan 21, 2024

Center Freq 798.012500 MHz Center Freq: 798 012600 MHz Radio Std: None Freguency
- o Trig: Free Run Avg|Heldz= 10010

PASS NCORRE IFGain:L ow #Atten: 10 4B Radis Device: BTS

Ref Offset 40 dB
Ref 41.02 dBm

Center Freq
758.012500 MHz

- ifs 5 " Samps
Center 798 MHz Span 200 kHz
#Res BW 100 Hz #BW 300 kHz Sweep FFT

Total Carrier Power 4 B 2500 kHz ACP-IBW

) Lonsrer Uppert
Carrier Power Filter ) B o dBr i ; i

1s Start T Agient Spectrum Ana,.. ‘L..TE 125000

Table 6-5: Adjacent Channel Power — 798.012500 MHz; WB ANALOG (>400 kHz - RX Band)

Cen?:s::t:;zr:ncy Measurement BW Max ACP Measured ACP
(kHz2) (kHz) (dBc) (dBc)
>400 to 12 Hz 30(s) -75 -86.9
12 Hz to receive band 30(s) -75 -100.4
In receive band 30(s) -100 -101.0
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Plot 6-9: Adjacent Channel Power — 802.000000 MHz; WB ANALOG (9.375 kHz - 87.5 kHz
Apibent Spectrum Anabyrer - ACP
Lx) RF 00 AC SEMEEINT [N B TGN CFF Qe 15: 25 P Jan =0, 2024

Center Freq 802.000000 MHz Center Freq: 202.000000 MHz Radio Std: None Frequency
o Trig: Free Run Avg|Held==111

IFGain:L ow #Atten: 20 48 Radie Device: BTS

Ref Offset 40 dB
Ref 40.00 dBm

Center Freq
802.000000 MHz

'*""'"'“‘H-«iwlxr N

T

WPITRETERs | ek o st L

Center 802 MHz Span 200 kHz
#Res BW 100 Hz #VBW 300 Hz Sweep FFT

Total Carrier Power . AEm e 1000 kHz ACP-IBW

) Lonsrer Uppert
Carrier Power Filter  ifset Fre: B ‘
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Plot 6-10: Adjacent Channel Power — 802.000000 MHz; WB ANALOG (150 kHz - 350 kHz
Apibent Spectrum Anabyrer - ACP

Ll =F = AL SERSE:TRT [N B TGN CFF 125540 P Jan 21, 2024

Center Freq 802.000000 MHz Center Freq: 202 000000 MHz Radio Std: None Freguency
- o Trig: Free Run Avg|Heldz= 10010

PASS NCORRE IFGain:L ow #Atten: 10 4B Radis Device: BTS

Ref Offset 40 dB
Ref 41.02 dBm

Center Freq
802.000000 MHz

Wbl e SAmpk

Center 802 MHz Span 200 kHz
#Res BW 100 Hz #BW 300 kHz Sweep FFT

Total Carrier Power 4. B 2500 kHz ACP-IBW

) Lower
Carrier Power Filter ;

1s Start T Agient Spectrum Ana,.. ‘L..TE 125000

Table 6-6: Adjacent Channel Power — 802.000000 MHz; WB ANALOG (>400 kHz - RX Band)

Cen?:s::t:;zr:ncy Measurement BW Max ACP Measured ACP
(kHz2) (kHz) (dBc) (dBc)
>400 to 12 Hz 30(s) -75 -87.1
12 Hz to receive band 30(s) -75 -99.7
In receive band 30(s) -100 -101.4
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Plot 6-11: Adjacent Channel Power — 805.987500 MHz; WB ANALOG (9.375 kHz - 87.5 kHz

Agilent Spectrum Anabyrer - ACP
SEHEE: INT A BLTGH CFF ok: 15243 P Tary 220, 21024
Center Freq 805.987500 MHz Center Freq: 805 987500 MHz Radio Ste: None TracelDetector
o Trig: Free Run Avg|Held==111
IEGain:l ow #Atten: 20 48 Radie Device: BTS Select Trace
>
Ref Offset 40 dB 1
Ref 40.00 dBm —
— — Clear Write
B T dBe RE T dBe
.
Average
e . —
ey U ALk B R VIR I
L iy b Max Hold
Center 806 MHz Span 200 KHZ |bamm———
#Res BW 100 Hz #VBW 300 Hz Sweep FFT
. - — Min Hold
Total Carrier Power 45572 dEmf 100.00 KHz ACP-IEWW
Lowser Upper — |
Filter Ciffset Fren B (
_____ 'ﬂew.fﬂlﬂ'lcb
Trace On
]
More
1af2
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Plot 6-12: Adjacent Channel Power — 805.987500 MHz; WB ANALOG (150 kHz - 350 kHz
Apibent Spectrum Anabyrer - ACP

Ll =F = AL SERSE:TRT [N B TGN CFF 07:01:31 P Jan 21, 2024

Center Freq 805.987500 MHz Center Freq: 805 987600 MHz Radio Std: None Freguency
- o Trig: Free Run Avg|Heldz= 10010

PASS NCORRE IFGain:L ow #Atten: 10 4B Radis Device: BTS

Ref Offset 40 dB
Ref 41.02 dBm

Center Freq
805.987500 MHz

Sampks

Center 206 MHz Span 200 kHz
#Res BW 100 Hz #BW 300 kHz Sweep FFT

Total Carrier Power 42677 dEmf 253,00 kHz ACP-IBW

) Lower
Carrier Power ) B Ll B ;

i Start T Agient Spectum Ar,.. ‘:Tm L01PH
Table 6-7: Adjacent Channel Power — 805.987500 MHz; WB ANALOG (>400 kHz - RX Band)
Cen?:s::t:;zr:ncy Measurement BW Max ACP Measured ACP
(kHz2) (kHz) (dBc) (dBc)
>400 to 12 Hz 30(s) -75 -87.9
12 Hz to receive band 30(s) -75 -101.4
In receive band 30(s) -100 -101.5
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Plot 6-13: Adjacent Channel Power — 768.012500 MHz; WB 2-LEVEL FSK 9600 (9.375 kHz - 87.5 kHz
Apibent Spectrum Anabyrer - ACP

Ll =F = AL SERSE:TRT [N B TGN CFF 111206472 A0 Jan 31, 2024

Center Freq 768.012500 MHz Center Freq: 768 012600 MHz Radio Std: None Freguency
A o Trig: Free Run Avg|Held>1i1

PASS NCORR  IFGain:Love #Atten: 20 48 Radio Device: BTS

Ref Offset 40 dB
Ref 31.02 dBm

CenterFreq
B A dEe SR TEE.012800 MHz

\ ;_: fifit
"Wf”t L

Center 768 MHz Span 200 kHz
#Res BW 100 Hz #BW 300 kHz Sweep FFT

Total Carrier Power 24375 dBm/ 25.00 xHz ACP-IEWW

) Lonsrer Uppert
Carrier Power Filter Offset Fre 201 BV AR Ty

34


http://www.rheintech.com/

Rhein Tech Laboratories, Inc. Client: L3Harris Corporation

360 Herndon Parkway Model: XL-85M

Suite 1400 ID’s: OWDTR-0170-E/3636B-0170

Herndon, VA 20170 Standards: FCC Part 90/ISED RSS-119

http://www.rheintech.com Report #: 2023033TNB
Plot 6-14: Adjacent Channel Power — 768.012500 MHz; WB 2-LEVEL FSK 9600 (150 kHz - 350 kHz

Agilent Spectrum Anabyrer - ACP
17 I N T SERSE:THT g AUTEH OFF 080 M Tan 31, S08

Center Freq 768.012500 MHz Center Freq: 768.012500 MHz Radio Std: None Frequency
o Trig: Free Run Avg|Heldz=10M0

PASS NCORR IFGain:L ow #Atten: 10 4B Radie Device: BTS

Ref Offset 40 dB
Ref 41.02 dBm

Center Freq
TATane | [7eAdoe 768.012500 MHz

-M*'H'r.
Center 768 MHz Span 200 kHz
#Res BW 100 Hz #BW 300 kHz Sweep FFT

Total Carrier Power 24720 dBmi 25.00 xHz ACP-IEWW

) Lonsrer Uppert
Carrier Power Filter Cffset Fren Inter B B i oBc B

i Start T Agient Spectum Ara,., | ‘f-ﬂ 1:08PH
Table 6-8: Adjacent Channel Power — 768.012500 MHz; WB 2-LEVEL FSK 9600 (>400 kHz - RX Band)
Cen?:s::t:;zr:ncy Measurement BW Max ACP Measured ACP

(kHz2) (kHz) (dBc) (dBc)

>400 to 12 Hz 30(s) -75 -93.6

12 Hz to receive band 30(s) -75 -104.6
In receive band 30(s) -100 -107.2
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Plot 6-15: Adjacent Channel Power — 772.000000 MHz; WB 2-LEVEL FSK 9600 (9.375 kHz - 87.5 kHz
Apibent Spectrum Anabyrer - ACP

Lx) =F = AL SERSE:TRT [N B TGN CFF 13120647 A0 Jan 31, 2024

Center Freq 772.000000 MHz Center Freq: 772.000000 MHz Radio Std: None Freguency
- o Trig: Free Run Avg|Held>1i1

PASS NCORR  IFGain:Love #Atten: 20 48 Radio Device: BTS

Ref Offset 40 dB
Ref 31.02 dBm

CenterFreq
FH T dBe AT dBe T72.000000 MHz

“m‘“

T kL M

Center 772 MHz Span 200 kHz
#Res BW 100 Hz #BW 300 kHz Sweep FFT

Total Carrier Power 24147 dBmf 2500 kHz ACP-IBW

) Lonsrer Uppert
Carrier Power Filter i : - e R
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Plot 6-16: Adjacent Channel Power — 772.000000 MHz; WB 2-LEVEL FSK 9600 (150 kHz - 350 kHz

Agilent Spectrum Anabyrer - ACP
1 I R T SERSE: TN g AUTEH OFF 20555 M Tan 31, S0ad

Center Freq 772.000000 MHz Center Freq: 772.000000 MHz Radio Std: None Frequency
o Trig: Free Run Avg|Heldz=10M0

PASS NCORR IFGain:L ow #Atten: 10 4B Radie Device: BTS

Ref Offset 40 dB
Ref 41.02 dBm

Center Freq
772.000000 MHz

N |

u 2wk s SamE
Center 772 MHz Span 200 kHz
#Res BW 100 Hz #BW 300 kHz Sweep FFT

Total Carrier Power 24,9247 gBmf 25.00 kHz ACP-IBW

) Lonsrer Uppert
Carrier Power Filter Cffset Fren Inter B B oBc B

i Start T Agient Spectum Ara,., | ‘f-ﬂ 1:08PH
Table 6-9: Adjacent Channel Power — 772.000000 MHz; WB 2-LEVEL FSK 9600 (>400 kHz - RX Band)
Cen?:s::t:;zr:ncy Measurement BW Max ACP Measured ACP

(kHz2) (kHz) (dBc) (dBc)

>400 to 12 Hz 30(s) -75 -92.5

12 Hz to receive band 30(s) -75 -105.1
In receive band 30(s) -100 -107.0
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Plot 6-17: Adjacent Channel Power — 775.987500 MHz; WB 2-LEVEL FSK 9600 (9.375 kHz - 87.5 kHz
Apibent Spectrum Anabyrer - ACP

Ll =F = AL SERSE:TRT [N B TGN CFF 1710014 A0 Jan 31, 2024

Center Freq 775.987500 MHz Center Freq: 775987600 MHz Radio Std: None Freguency
- o Trig: Free Run Avg|Held>1i1

PASS NCORR  IFGain:Love #Atten: 20 48 Radio Device: BTS

Ref Offset 40 dB
Ref 31.02 dBm

E CenterFreq
B A 08 T I [~ -BT& 0B B 7 dbe e A dBe 778987500 MHz

W

Center 776 MHz ' Span 200 kHz
#Res BW 100 Hz #BW 300 kHz Sweep FFT

Total Carrier Power H B 2500 kHz ACP-IBW
) Lonsrer Uppert
Carrier Power Filter CIff B B ; i =
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Plot 6-18: Adjacent Channel Power — 775.987500 MHz; WB 2-LEVEL FSK 9600 (150 kHz - 350 kHz
Apibent Spectrum Anabyrer - ACP
Lx) RF 00 AC SEMEEINT [N B TGN CFF 071:10:53 P Jan =21, 2024

Center Freq 775.987500 MHz Center Freq: 7759875600 MHz Radio Std: None Frequency
o Trig: Free Run Avg|Heldz=10M0

PASS NCORR IFGain:L ow #Atten: 10 4B Radie Device: BTS

Ref Offset 40 dB
Ref 31.02 dBm

Center Freq
776.987500 MHz

- “"““*-54,
wptr! { et

| '-*.I,.*"-"-""""""'ﬂ“_ | l.ruﬁdm""ﬁ”*.l" LRI Sampks
Center 776 MHz Span 200 kHz

#Res BW 100 Hz #VBW 300 kHz Sweep FFT

Total Carrier Power 24,736 dBmf 23,00 kHz ACP-IBW

Uppert

Carrier Power Filter

iy start Tl Agient Spectm Ara.., [ ‘L..TE P

Table 6-10: Adjacent Channel Power — 775.987500 MHz; WB 2-LEVEL FSK 9600 (>400 kHz - RX Band)

Cen?:s::t:;zr:ncy Measurement BW Max ACP Measured ACP
(kHz2) (kHz) (dBc) (dBc)
>400 to 12 Hz 30(s) -75 -90.9
12 Hz to receive band 30(s) -75 -106.2
In receive band 30(s) -100 -106.8
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Plot 6-19: Adjacent Channel Power — 798.012500 MHz; WB 2-LEVEL FSK 9600 (9.375 kHz - 87.5 kHz
Apibent Spectrum Anabyrer - ACP

Ll =F = AL SERSE:TRT [N B TGN CFF 17113030 A0 Jan 31, 2024

Center Freq 798.012500 MHz Center Freq: 798 012600 MHz Radio Std: None Freguency
A o Trig: Free Run Avg|Held>1i1

PASS NCORR  IFGain:Love #Atten: 20 48 Radio Device: BTS

Ref Offset 40 dB
Ref 31.02 dBm

CenterFreq
B A dBe AT dBe TE8.012800 MHz

T

Center 798 MHz Span 200 kHz
#Res BW 100 Hz #BW 300 kHz Sweep FFT

Total Carrier Power 23.947 dEmf 2300 kHz ACP-1IBW
) Lonsrer Uppert
Carrier Power Filter Offset Fre 201 BV AR ey e B
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Plot 6-20: Adjacent Channel Power — 798.012500 MHz; WB 2-LEVEL FSK 9600 (150 kHz - 350 kHz

Apibent Spectrum Anabyrer - ACP

Lx) RF 304 AL SEMSE: TWT [N B TGN CFF 032:11:42 PM Jan 21, 2024

Center Freq 798.012500 MHz Center Freq: 798.012500 MHz Radio Std: None Frequency
- o Trig: Free Run Avg|Heldz=10M0

PASS NCORR IFGain:L ow #Atten: 10 4B Radie Device: BTS

Ref Offset 40 dB
Ref 31.02 dBm

Center Freq
758.012500 MHz

S T — N i L | Sampks
Center 798 MHz Span 200 kHz
#Res BW 100 Hz #VBW 300 kHz Sweep FFT

Total Carrier Power 24790 dEmi 25300 kHz ACP-IEWW

) Lonsrer Uppert
Carrier Power Filter Cffset Fren Inter B B oBc B

iy start Tl Agient Spectm Ara.., [ ‘L..TE L1

Table 6-11: Adjacent Channel Power — 798.012500 MHz; WB 2-LEVEL FSK 9600 (>400 kHz - RX Band)

Cen?:s::t:;zr:ncy Measurement BW Max ACP Measured ACP
(kHz2) (kHz) (dBc) (dBc)
>400 to 12 Hz 30(s) -75 -93.2
12 Hz to receive band 30(s) -75 -106.2
In receive band 30(s) -100 -106.7
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Plot 6-21: Adjacent Channel Power — 802.000000 MHz; WB 2-LEVEL FSK 9600 (9.375 kHz - 87.5 kHz
Apibent Spectrum Anabyrer - ACP

Ll =F = AL SERSE:TRT [N B TGN CFF 171:14: 12 A0 Jan 31, 2024

Center Freq 802.000000 MHz Center Freq: 202 000000 MHz Radio Std: None Freguency
- o Trig: Free Run Avg|Held>1i1

PASS NCORR  IFGain:Love #Atten: 20 48 Radio Device: BTS

Ref Offset 40 dB
Ref 31.02 dBm

15K CenterFreq
B A 08 S MRS I B[ i B 7 dbe B © B02.000000 MHz

it R a0 e

Center 802 MHz Span 200 kHz
#Res BW 100 Hz #BW 300 kHz Sweep FFT

Total Carrier Power 24144 @Emf 2500 kHz ACP-IBW

Uppert

Carrier Power Filter i im
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Plot 6-22: Adjacent Channel Power — 802.000000 MHz; WB 2-LEVEL FSK 9600 (150 kHz - 350 kHz
Agilent Spectrum Anabyrer - ACP
i RF S00  AC

Center Freq 802.000000 MHz

PASS
[ =

SEMSE: TWT
Center Freq: 802000000 MHz
Trig: Free Run Avg|Heldz=10M0
#Atten: 10 4B

,-LH 1 CFF 02:12:20PM Jan =21, 21024

Radie Std: Nane

Frequency

NCORR IFGain:Lowe Radia Device: BTS

Ref Offset 40 dB
Ref 31.02 dBm

Center Freq
802.000000 MHz

Center 802 MHz
#Res BW 100 Hz

Total Carrier Power

Carrier Power

ig Start

T Agient Spectum Ar,..

24 90F dBmi 2500 kHz

Filter

=

by
B =l
i ballallic v

#VBW 300 kHz

ACP-IBW
Lonsrer

Intey By I [=1d

Samphs
Span 200 kHz
Sweep FFT

Uppert

—
tt_.-m 112PM

Table 6-12: Adjacent Channel Power — 802.000000 MHz; WB 2-LEVEL FSK 9600 (>400 kHz - RX Band)
Cenct):frslg:::;r:ncy Measurement BW Max ACP Measured ACP
(kHz) (kHz) (dBc) (dBc)
>400 to 12 Hz 30(s) -75 -104.0
12 Hz to receive band 30(s) -75 -105.5
In receive band 30(s) -100 -106.5
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Plot 6-23: Adjacent Channel Power — 805.987500 MHz; WB 2-LEVEL FSK 9600 (9.375 kHz - 87.5 kHz
Apibent Spectrum Anabyrer - ACP
Lx) RF 00 AC SEMEEINT [N B TGN CFF 13:15:00 A8 Jan 31, 2024

Center Freq 805.987500 MHz Center Freq: 805887500 MHz Radio Std: None Frequency
o Trig: Free Run Avg|Held==111

PASS NCORR IFGain:L ow #Atten: 20 48 Radie Device: BTS

Ref Offset 40 dB
Ref 31.02 dBm

5 CenterFreq
B B Ol BT 7 OB I [~ -BT4 0B A 2B AT dBe B0B98TE00 MHz

’ *ﬁ\*%'Wmww ihi

Center 206 MHz Span 200 kHz
#Res BW 100 Hz #BW 300 kHz Sweep FFT

Total Carrier Power 24 6560 gBmf 2300 kHz ACP-IBW

) Lonsrer Uppert
Carrier Power Filter Offset Fre 201 BV AR ey Ty
o -
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Plot 6-24: Adjacent Channel Power — 805.987500 MHz; WB 2-LEVEL FSK 9600 (150 kHz - 350 kHz

Apibent Spectrum Anabyrer - ACP

Lx) RF 304 AL SEMSE: TWT [N B TGN CFF 031:13:01 PM Jan=21, 2024

Center Freq 805.987500 MHz Center Freq: 805887500 MHz Radio Std: None Frequency
- o Trig: Free Run Avg|Heldz=10M0

PASS NCORR IFGain:L ow #Atten: 10 4B Radie Device: BTS

Ref Offset 40 dB
Ref 31.02 dBm

Center Freq
805.987500 MHz

.-I'-..| I.-Jl} _|r Lrpd_l
i I hﬁ#"""l“‘h‘ Fampk
| S WY o 2 L ! (Al L TRE B L
Center 206 MHz Span 200 kHz

#Res BW 100 Hz #VBW 300 kHz Sweep FFT

Total Carrier Power 2958 dEmf 2500 sHz ACP-1BW

) Lonsrer Uppert
Carrier Power Filter  ifset Fre: Inter By il B«

iy start Tl Agient Spectm Ara.., [ ‘L..TE P

Table 6-13: Adjacent Channel Power — 805.987500 MHz; WB 2-LEVEL FSK 9600 (>400 kHz - RX Band)

Cenct):frslg:::;r:ncy Measurement BW Max ACP Measured ACP
(kHz) (kHz) (dBc) (dBc)
>400 to 12 Hz 30(s) -75 -92.6
12 Hz to receive band 30(s) -75 -105.1
In receive band 30(s) -100 -106.8
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Plot 6-25: Adjacent Channel Power — 768.012500 MHz; NPSPAC ANALOG (9.375 kHz - 87.5 kHz
Apibent Spectrum Anabyrer - ACP

Ll =F = AL SERSE:TRT [N B TGN CFF 171:26:25 A0 Jan 31, 2024

Center Freq 768.012500 MHz Center Freq: 768 012600 MHz Radio Std: None Freguency
- o Trig: Free Run Avg|Held>1i1

PASS NCORR  IFGain:Love #Atten: 20 48 Radio Device: BTS

Ref Offset 40 dB
Ref 41.02 dBm

|
45 il Bm CenterFreq
[' [~ -BT4 0B B T dBe FO S A TEE.012800 MHz

,.il’ "m

e il
| ! 1 IIWFT'I 1 lJ"'Fh I 1, 1 AT
il il | j e Bkl g e
Center 768 MHz Span 200 kHz
#Res BW 100 Hz #BW 300 kHz Sweep FFT

Total Carrier Power 45137 dBmi 25.00 xHz ACP-IEWW

) Lonsrer Uppert
Carrier Power Filter Offset Fre 201 BV AR B dB

M= | i/ File <Screen_0020.png= saved EE STATUS
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Plot 6-26: Adjacent Channel Power — 768.012500 MHz; NPSPAC ANALOG (150 kHz - 350 kHz
Apibent Spectrum Anabyrer - ACP
Lx) RF 00 AC SEMEEINT [N B TGN CFF 071:15:24 PM Jan 21, 2024

Center Freq 768.012500 MHz Center Freq: 768.012500 MHz Radio Std: None Frequency
o Trig: Free Run Avg|Heldz=10M0

PASS NCORR IFGain:L ow #Atten: 10 4B Radie Device: BTS

Ref Offset 40 dB
Ref 41.02 dBm

Center Freq
768.012500 MHz

."‘l'r-.,h
r | I.ﬂt'llh'f'ﬂ‘. -.1.pf|._q1_|.u L o e
Center 768 MHz Span 200 kHz

#Res BW 100 Hz #VBW 300 kHz Sweep FFT

Total Carrier Power 44577 25mf 2500 xHz ACP-IBW

) Lonsrer Uppert
Carrier Power Filter ) B ) B ; GBe ;

1s Start T Agient Spectrum Ana,.. ‘L..TE P

Table 6-14: Adjacent Channel Power — 768.012500 MHz; NPSPAC ANALOG (>400 kHz - RX Band)

Cenct):frslg:::;r:ncy Measurement BW Max ACP Measured ACP
(kHz) (kHz) (dBc) (dBc)
>400 to 12 Hz 30(s) -75 -86.3
12 Hz to receive band 30(s) -75 -99.5
In receive band 30(s) -100 -101.9
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Plot 6-27: Adjacent Channel Power — 772.000000 MHz; NPSPAC ANALOG (9.375 kHz - 87.5 kHz
Agilent Spectrum Anahyrer - ACP
SERSE:INT A BTG CFF 13:28: 55 A Jan 3, 3024
Center Freq: 772000000 MHz= = Radio Std: None SweeplControl
—— o Trig: Free Run Avg|Held==111
PASS NCOBR  IFGain:Low #Atten: 20 dB Radio Device: BTS

Ref Offset 40 dB
Ref 41.02 dBm

AHE T dle RA A dEe

I e
: | |' lllrlijlfu“' Jﬂll i - : ”
flﬂ,lr "Tirf‘ffﬂrn Ilr['TJ'{JrM'lH‘T | h‘ *’”# .Nlerfpww ,,,'mw,hltkh
Center 772 MHz Span 200 kHz
#Res BW 100 Hz #BW 300 kHz Sweep FFT

Total Carrier Power 45120 dBmi 25.00 xHz ACP-IEWW

) Lower
Carrier Power Filter Ciffsit Fren .1y BT AP =y
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Plot 6-28: Adjacent Channel Power — 772.000000 MHz; NPSPAC ANALOG (150 kHz - 350 kHz
Apibent Spectrum Anabyrer - ACP
Lx) RF 00 AC SEMEEINT [N B TGN CFF 073:12:2= P Jan =21, 2024

Center Freq 772.000000 MHz Center Freq: 772.000000 MHz Radio Std: None Frequency
o Trig: Free Run Avg|Heldz=10M0

PASS NCORR IFGain:L ow #Atten: 10 4B Radie Device: BTS

Ref Offset 40 dB
Ref 41.02 dBm

Center Freq
TAd7an0e | [TeAdoe 772.000000 MHz

1‘.‘ | :—.I."'-..-},- L

,I;I*F ol
e ey
|_|I.41..'U|'I"l""rr" | 1“"’"*"1"'\‘.-.%1

el Zamo

Center 772 MHz Span 200 kHz
#Res BW 100 Hz #BW 300 kHz Sweep FFT

Total Carrier Power B 2500 kHz ACP-IBW

) Lonsrer Uppert
Carrier Power Filter ; ; :

1s Start T Agient Spectrum Ana,.. ‘L..TE P

Table 6-15: Adjacent Channel Power — 772.000000 MHz; NPSPAC ANALOG (>400 kHz - RX Band)

Cen?:s::t:;zr:ncy Measurement BW Max ACP Measured ACP
(kHz2) (kHz) (dBc) (dBc)
>400 to 12 Hz 30(s) -75 -85.7
12 Hz to receive band 30(s) -75 -100.2
In receive band 30(s) -100 -101.5
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Plot 6-29: Adjacent Channel Power — 775.987500 MHz; NPSPAC ANALOG (9.375 kHz - 87.5 kHz
Apibent Spectrum Anabyrer - ACP

Ll =F = AL SERSE:TRT [N B TGN CFF 11:30:01 A0 Jan 31, 2024

Center Freq 775.987500 MHz Center Freq: 775.887500 MHz Radio Std: None Recall
A o Trig: Free Run Avg|Held>1i1

PASS NCORR  IFGain:Love #Atten: 20 48 Radio Device: BTS

State»
Ref Offset 40 dB

Ref 41.02 dBm i [

(ST Na|Bla B2 7 0BC I [ ETOHE: 6E A dBe B0 5 dBe

Ji

\"' H ]i”,l ﬂ “"-]'-H'thli

| | " I Yo g ',_

bl PO AR
Center 776 MHz Span 200 kHz
#Res BW 100 Hz #FVBW 300 kHz Sweep FFT

Total Carrier Power 45093 dEmf 23,00 kHz ACP-IBW

) Uppert
Carrier Power Filter Ciffsit Fren e

50


http://www.rheintech.com/

Rhein Tech Laboratories, Inc. Client: L3Harris Corporation

360 Herndon Parkway Model: XL-85M
Suite 1400 ID’s: OWDTR-0170-E/3636B-0170
Herndon, VA 20170 Standards: FCC Part 90/ISED RSS-119
http://www.rheintech.com Report #: 2023033TNB

Plot 6-30: Adjacent Channel Power — 775.987500 MHz; NPSPAC ANALOG (150 kHz - 350 kHz
Apibent Spectrum Anabyrer - ACP
Lx) RF 00 AC SEMEEINT [N B TGN CFF 07:19:0 P Jan =21, 2024

Center Freq 775.987500 MHz Center Freq: 7759875600 MHz Radio Std: None Frequency
o Trig: Free Run Avg|Heldz=10M0

PASS NCORR IFGain:L ow #Atten: 10 4B Radie Device: BTS

Ref Offset 40 dB
Ref 41.02 dBm

Center Freq
776.987500 MHz

iy
~
‘.T\-f'ﬂ"l‘h-‘lﬂ'-..r.urﬁr "
i ~ L i iy Samph
Center 776 MHz Span 200 kHz

#Res BW 100 Hz #VBW 300 kHz Sweep FFT

Total Carrier Power 44470 35mf 2500 kHz ACP-IBW

) Lonsrer Uppert
Carrier Power Filter ) B ) B ; GBe i

iy start T Aglent Spectnm A, ‘L..TE Lo

Table 6-16: Adjacent Channel Power — 775.987500 MHz; NPSPAC ANALOG (>400 kHz - RX Band)

Cenct):frslg:::;r:ncy Measurement BW Max ACP Measured ACP
(kHz) (kHz) (dBc) (dBc)
>400 to 12 Hz 30(s) -75 -85.8
12 Hz to receive band 30(s) -75 -100.4
In receive band 30(s) -100 -101.4
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Plot 6-31: Adjacent Channel Power — 798.012500 MHz; NPSPAC ANALOG (9.375 kHz - 87.5 kHz
Apibent Spectrum Anabyrer - ACP

Ll =F = AL SERSE:TRT [N B TGN CFF 1713005 A0 Jan 31, 2024

Center Freq 798.012500 MHz Center Freq: 798 012600 MHz Radio Std: None Freguency
A o Trig: Free Run Avg|Held>1i1

PASS NCORR  IFGain:Love #Atten: 20 48 Radio Device: BTS

Ref Offset 40 dB
Ref 41.02 dBm

CenterFreq
B A d0r B B Ol BT 7 OB I [~ -BT4 0B A dBe Fa A dBe TE8.012800 MHz

"V

Center 798 MHz Span 200 kHz
#Res BW 100 Hz #BW 300 kHz Sweep FFT

Total Carrier Power 45 205 G5mr 2500 «Hz ACP-IBW

) Lonsrer Uppert
Carrier Power Filter Offset Fre 201 BV AR B dB
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Plot 6-32: Adjacent Channel Power — 798.012500 MHz; NPSPAC ANALOG (150 kHz - 350 kHz
Apibent Spectrum Anabyrer - ACP
Lx) RF 00 AC SEMEEINT [N B TGN CFF 071:19:32 P Jan =21, 2024

Center Freq 798.012500 MHz Center Freq: 798.012500 MHz Radio Std: None Frequency
o Trig: Free Run Avg|Heldz=10M0

PASS NCORR IFGain:L ow #Atten: 10 4B Radie Device: BTS

Ref Offset 40 dB
Ref 41.02 dBm

Center Freq
7i7dEe | (76 TdBc 798.012500 MHz

SamE

[ T T PTeS L N | 11 2 . S Ampks
Center 798 MHz Span 200 kHz
#Res BW 100 Hz #VBW 300 kHz Sweep FFT

Total Carrier Power 44713 G5mf 2500 xHz ACP-IBW

) Lonsrer Uppert
Carrier Power Filter ) B ) B ; GBe ;

iy start T Aglent Spectnm A, ‘L..TE Lo

Table 6-17: Adjacent Channel Power — 798.012500 MHz; NPSPAC ANALOG (>400 kHz - RX Band)

Cen?:s::t:;zr:ncy Measurement BW Max ACP Measured ACP
(kHz2) (kHz) (dBc) (dBc)
>400 to 12 Hz 30(s) -75 -87.0
12 Hz to receive band 30(s) -75 -100.2
In receive band 30(s) -100 -102.9
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Plot 6-33: Adjacent Channel Power — 802.000000 MHz; NPSPAC ANALOG (9.375 kHz - 87.5 kHz
Apibent Spectrum Anabyrer - ACP

Ll =F = AL SERSE:TRT [N B TGN CFF 17131052 A0 Jan 31, 2024

Center Freq 802.000000 MHz Center Freq: 202 000000 MHz Radio Std: None Freguency
- o Trig: Free Run Avg|Held>1i1

PASS NCORR  IFGain:Love #Atten: 20 48 Radio Device: BTS

Ref Offset 40 dB
Ref 41.02 dBm

CenterFreq
B 7 dbe Fa A0 B02.000000 MHz

il i
. I‘.ﬂ .Ilrl I ) |
el | o i
Center 802 MHz Span 200 kHz
#Res BW 100 Hz #BW 300 kHz Sweep FFT

Total Carrier Power 45209 G5m! 2500 «Hz ACP-IBW

) Lower
Carrier Power Filter Ciffset Fren .0 BN B« pran
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Plot 6-34: Adjacent Channel Power — 802.000000 MHz; NPSPAC ANALOG (150 kHz - 350 kHz
Apibent Spectrum Anabyrer - ACP
Lx) RF 00 AC SEMEEINT [N B TGN CFF 071:20:11 PM Jan =1, 2024

Center Freq 802.000000 MHz Center Freq: 202.000000 MHz Radio Std: None Frequency
o Trig: Free Run Avg|Heldz=10M0

PASS NCORR IFGain:L ow #Atten: 10 4B Radie Device: BTS

Ref Offset 40 dB
Ref 41.02 dBm

Center Freq
802.000000 MHz

gt |
. hﬂﬁwﬁ"’t"ﬂn

M.;_Ih i
| | n'u-"“'"'l ||"Jp11| . Sampk
Center 802 MHz Span 200 kHz

#Res BW 100 Hz #FWBW 300 kHz Sweep FFT
Total Carrier Power 44305 25mf 2500 xHz ACP-IBW

) Lonsrer Uppert
Carrier Power Filter ) B ) B ; B i

1s Start T Agient Spectrum Ana,.. ‘L..TE L0

Table 6-18: Adjacent Channel Power — 802.000000 MHz; NPSPAC ANALOG (>400 kHz - RX Band)

Cen?:s::t:;zr:ncy Measurement BW Max ACP Measured ACP
(kHz2) (kHz) (dBc) (dBc)
>400 to 12 Hz 30(s) -75 -86.6
12 Hz to receive band 30(s) -75 -99.4
In receive band 30(s) -100 -101.5
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Plot 6-35: Adjacent Channel Power — 805.987500 MHz; NPSPAC ANALOG (9.375 kHz - 87.5 kHz
Apibent Spectrum Anabyrer - ACP

Ll =F = AL SERSE:TRT [N B TGN CFF 173203 A0 Jan 31, 2024
Center Freq 805.987500 MHz Center Freq: 805 987600 MHz Radio Std: None Freguency
- o Trig: Free Run Avg|Held>1i1
PASS NCORR  IFGain:Love #Atten: 20 48 Radio Device: BTS

Ref Offset 40 dB
Ref 41.02 dBm

CenterFreq
B A d0r BG4 08 ETd 0BC I [~ -BT& 0B B T dBe Fa A dBe B0B98TE00 MHz

1

|
A S
!I'hﬁ'p.L-T"L\'I.H’u]'l .ihi"hﬂrﬁ"].*“ﬁ . I “;lmm l "'1F1IJ“J"‘J*I'I~:|'[‘|1|'IF "h’!ﬂ'"h"lﬁﬁ'hﬂ

Center 206 MHz Span 200 kHz
#Res BW 100 Hz #BW 300 kHz Sweep FFT

Total Carrier Power 45320 dBm/ 25.00 xHz ACP-IEWW

) Lonsrer Uppert
Carrier Power Filter CIff B B i (=1}

56


http://www.rheintech.com/

Rhein Tech Laboratories, Inc. Client: L3Harris Corporation

360 Herndon Parkway Model: XL-85M
Suite 1400 ID’s: OWDTR-0170-E/3636B-0170
Herndon, VA 20170 Standards: FCC Part 90/ISED RSS-119
http://www.rheintech.com Report #: 2023033TNB

Plot 6-36: Adjacent Channel Power — 805.987500 MHz; NPSPAC ANALOG (150 kHz - 350 kHz
Apibent Spectrum Anabyrer - ACP

Ll RF S04 ar SEMSE: INT [ BLTEN CFF 01:21:20 P Jan 31, 2024
Center Freq 805.987500 MHz Center Freq: 805887500 MHz Radio Std: None Frequency
o Trig: Free Run Avg|Heldz=10M0

PASS NCORR IFGain:L ow #Atten: 10 4B Radie Device: BTS

Ref Offset 40 dB
Ref 41.02 dBm

Center Freq
805.987500 MHz

""H‘"if&in—l.—l—l_._l_.i

L’ ol ekl - 13 'l
Center 206 MHz Span 200 kHz
#Res BW 100 Hz #BW 300 kHz Sweep FFT

Total Carrier Power LK B 2500 kHz ACP-IBW

) Louver
Carrier Power Filter ) B o dBr ;

1s Start T Agient Spectrum Ana,.. ‘L..TE L

Table 6-19: Adjacent Channel Power — 805.987500 MHz; NPSPAC ANALOG (>400 kHz - RX Band)

Cen?:s::t:;zr:ncy Measurement BW Max ACP Measured ACP
(kHz2) (kHz) (dBc) (dBc)
>400 to 12 Hz 30(s) -75 -86.6
12 Hz to receive band 30(s) -75 -101.1
In receive band 30(s) -100 -101.2

57


http://www.rheintech.com/

Rhein Tech Laboratories, Inc. Client: L3Harris Corporation

360 Herndon Parkway Model: XL-85M
Suite 1400 ID’s: OWDTR-0170-E/3636B-0170
Herndon, VA 20170 Standards: FCC Part 90/ISED RSS-119
http://www.rheintech.com Report #: 2023033TNB

Plot 6-37: Adjacent Channel Power — 768.0125 MHz; NPSPAC 2-LEVEL FSK 9600 (9.375 kHz - 87.5 kHz)

Apibent Spectrum Anabyrer - ACP

Lx) RF 304 AL SEMSE: TWT [N B TGN CFF 11:38: 06 Al Jan 31, 2024

Center Freq 768.012500 MHz Center Freq: 768.012500 MHz Radio Std: None Frequency
- o Trig: Free Run Avg|Held==111

PASS NCORR IFGain:L ow #Atten: 20 48 Radie Device: BTS

Ref Offset 40 dB
Ref 41.02 dBm

CenterFreq
B T dBe B 7 TEE.012800 MHz

- ! A b i
Center 768 MHz Span 200 kHz
#Res BW 100 Hz #BW 300 kHz Sweep FFT

Total Carrier Power 24079 dBmi 2500 kHz ACP-IBW

) Lonsrer Uppert
Carrier Power Filter Offset Fre 201 BV AR B dB
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Adjacent Channel Power — 768.012500 MHz; NPSPAC 2-LEVEL FSK 9600 (150 kHz - 350 kHz)

Agilent Spectrum Anabyrer - ACP
i RF S00  AC

Center Freq 768.012500 MHz

PASS
[ =

Plot 6-38:

032445 PM Jan =21, 2024
Radie Std: Nane

SEMSE: TWT [N B TGN CFF
Center Freq: 768012500 MHz
o Trig: Free Run Avg|Heldz=10M0

#Atten: 10 4B

Frequency

Radie Device: BTS

NCORR IFGain:Low

Ref Offset 40 dB
Ref 41.02 dBm

Center Freq
768.012500 MHz

TR Y
1 "2k

, ™| [

Center 768 MHz

#Res BW 100 Hz

Sampl

Span 200 kHz
Sweep FFT

hiagd
#VBW 300 kHz
ACP-IBW

Total Carrier Power 245995 GEmr 25.00 «Hz

Lonsrer Uppert
B¢ i dB

Filter Cffset Fren

Carrier Power

Intey By

——

+a start {_.Tm L2

T Agient Spectum Ar,..

Table 6-20: Adjacent Channel Power — 768.0125 MHz; NPSPAC 2-LEVEL FSK 9600 (>400 kHz-RX Band)
Cen?:s::t:;zr:ncy Measurement BW Max ACP Measured ACP
(kHz2) (kHz) (dBc) (dBc)
>400 to 12 Hz 30(s) -75 -93.1
12 Hz to receive band 30(s) -75 -104.7
In receive band 30(s) -100 -107.3
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Plot 6-39: Adjacent Channel Power — 772.0000 MHz; NPSPAC 2-LEVEL FSK 9600 (9.375 kHz - 87.5 kHz)

Apibent Spectrum Anabyrer - ACP

Lx) RF 304 AL SEMSE: TWT [N B TGN CFF 11:38:25 Al Jan 31, 2024

Center Freq 772.000000 MHz Center Freq: 772.000000 MHz Radio Std: None Frequency
- o Trig: Free Run Avg|Held==111

PASS NCORR IFGain:L ow #Atten: 20 48 Radie Device: BTS

Ref Offset 40 dB
Ref 41.02 dBm

Center Freq
Ra T dAEE Ao 5 AEC ET 3050 1l | CRINGIET B T dEr o T Al TT2.000000 MHz

| A\ !
il W I ']H AuErag
bl bt | ke g TN
Center 772 MHz Span 200 kHz
#Res BW 100 Hz #BW 300 kHz Sweep FFT

Total Carrier Power 2067 dEml 2500 sHz ACP-1BW

) Lonsrer Uppert
Carrier Power Filter Offset Fre 201 BV AR Ty
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Plot 6-40: Adjacent Channel Power — 772.0000 MHz; NPSPAC 2-LEVEL FSK 9600 (150 kHz - 350 kHz

Agilent Spectrum Anabyrer - ACP
Center Freq 77

SEMSE: TWT
Center Freq: 772000000 MHz
o Trig: Free Run Avg|Heldz=10M0
#Atten: 10 4B

[ BLTEN CFF 071:25:32 P Jan 31, 2024

Radio Std: None Units

PASS NCORE IFGain:Low Radio Device: BTS

Ref Offset 40 dB
Ref 41.02 dBm

TA5dle TEAdEe

Ty

e,

e
l-J.‘-

Center 772 MHz
#Res BW 100 Hz

Total Carrier Power

Carrier Power
ot

ig Start

Filter Cffset Fren

T Agient Spectnum A,

-~

#VBW 300 kHz
ACP-IEWW

2 896 dEml 2500 sHz

-| 1 Samps
Span 200 kHz
Sweep FFT

Lonsrer Uppert
Intey By I [=1d dE

SE—
tf.-m 125

Table 6-21: Adjacent Channel Power — 772.0000 MHz; NPSPAC 2-LEVEL FSK 9600 (>400 kHz-RX Band)
Cen?:s::t:;zr:ncy Measurement BW Max ACP Measured ACP
(kHz2) (kHz) (dBc) (dBc)
>400 to 12 Hz 30(s) -75 -93.1
12 Hz to receive band 30(s) -75 -105.2
In receive band 30(s) -100 -107.2
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Plot 6-41: Adjacent Channel Power — 775.9875 MHz; NPSPAC 2-LEVEL FSK 9600 (9.375 kHz - 87.5 kHz)

Apibent Spectrum Anabyrer - ACP

Lx) RF 304 AL SEMSE: TWT [N B TGN CFF 17:40: 08 AR Jan 31, 2024

Center Freq 775.987500 MHz Center Freq: 7759875600 MHz Radio Std: None Frequency
- o Trig: Free Run Avg|Held==111

PASS NCORR IFGain:L ow #Atten: 20 48 Radie Device: BTS

Ref Offset 40 dB
Ref 41.02 dBm

CenterFreq
A E dBe RO E dBe 778987500 MHz

: LIy
b LT P
CPIREEA NTTER °7, ~ P il Kbl a1 ol
Center 776 MHz Span 200 kHz
#Res BW 100 Hz #BW 300 kHz Sweep FFT

Total Carrier Power 2 003 dEmf 2500 sHz ACP-1BW

) Lonsrer Uppert
Carrier Power Filter Offset Fre 201 BV AR A
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Plot 6-42: Adjacent Channel Power — 775.9875 MHz; NPSPAC 2-LEVEL FSK 9600 (150 kHz - 350 kHz

Apibent Spectrum Anabyrer - ACP

Lx) RF 304 AL SEMSE: TWT [N B TGN CFF 01:26:05 PM Jan 21, 2024

Center Freq 775.987500 MHz Center Freq: 7759875600 MHz Radio Std: None Frequency
- o Trig: Free Run Avg|Heldz=10M0

PASS NCORR IFGain:L ow #Atten: 10 4B Radie Device: BTS

Ref Offset 40 dB
Ref 41.02 dBm

Center Freq
776.987500 MHz

b
- Hie

- -
= '|~|'-"'|I1"‘.‘I ' T

| Samps
Center 776 MHz Span 200 kHz
#Res BW 100 Hz #BW 300 kHz Sweep FFT

Total Carrier Power 24327 dBmi 25.00 xHz ACP-IEWW

) Lonsrer Uppert
Carrier Power Filter Cffset Fren Inter B B oBc B

1s Start T Agient Spectrum Ana,.. ‘L..TE v

Table 6-22: Adjacent Channel Power — 775.9875 MHz; NPSPAC 2-LEVEL FSK 9600 (>400 kHz-RX Band)

Cen?:s::t:;zr:ncy Measurement BW Max ACP Measured ACP
(kHz2) (kHz) (dBc) (dBc)
>400 to 12 Hz 30(s) -75 -91.0
12 Hz to receive band 30(s) -75 -106.3
In receive band 30(s) -100 -106.9
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Plot 6-43:

Adjacent Channel Power — 798.0125 MHz; NPSPAC 2-LEVEL FSK 9600 (9.375 kHz - 87.5 kHz)

Agilent Spectrum Anabyrer - ACP
i RF S00  AC

Center Freq 798.012500 MHz

PASS
[ =

SEMSE: TWT
Center Freq: 798012500 MHz
o Trig: Free Run Avg|Held==111
#Atten: 20 B

,-LH 1 CFF 13:a0: 49 A0 Jan 31, 2024

Radie Std: Nane

Frequency

Radie Device: BTS

NCORR IFGain:Low

Ref Offset 40 dB
Ref 41.02 dBm

Center Freq

B3 T dEE

Lol gt
Center 798 MHz
#Res BW 100 Hz

#VBW 300 kHz

Span 200 kHz

T98.012500 MHz

Sweep FFT

Total Carrier Power AEmf 25,00 kHz ACP-IBW

Lonsrer Uppert

Filter B T {5

Carrier Power

64


http://www.rheintech.com/

Rhein Tech Laboratories, Inc. Client: L3Harris Corporation

360 Herndon Parkway Model: XL-85M
Suite 1400 ID’s: OWDTR-0170-E/3636B-0170
Herndon, VA 20170 Standards: FCC Part 90/ISED RSS-119
http://www.rheintech.com Report #: 2023033TNB
Plot 6-44: Adjacent Channel Power — 798.0125 MHz; NPSPAC 2-LEVEL FSK 9600 (150 kHz - 350 kHz

Apibent Spectrum Anabyrer - ACP

Lx) RF 304 AL SEMSE: TWT [N B TGN CFF 01:26:35 PM Jan 21, 2024

Center Freq 798.012500 MHz Center Freq: 798.012500 MHz Radio Std: None Frequency
- o Trig: Free Run Avg|Heldz=10M0

PASS NCORR IFGain:L ow #Atten: 10 4B Radie Device: BTS

Ref Offset 40 dB
Ref 41.02 dBm

Center Freq
758.012500 MHz

| L '--'f"""l | LT

Samps
Center 798 MHz Span 200 kHz
#Res BW 100 Hz #BW 300 kHz Sweep FFT

Total Carrier Power 24375 dBm/ 25.00 xHz ACP-IEWW

) Lonsrer Uppert
Carrier Power Filter Cffset Fren Inter B e dB

1s Start T Agient Spectrum Ana,.. ‘L..TE v

Table 6-23: Adjacent Channel Power — 798.0125 MHz; NPSPAC 2-LEVEL FSK 9600 (>400 kHz-RX Band)

Cen?:s::t:;zr:ncy Measurement BW Max ACP Measured ACP
(kHz2) (kHz) (dBc) (dBc)
>400 to 12 Hz 30(s) -75 -93.4
12 Hz to receive band 30(s) -75 -106.5
In receive band 30(s) -100 -106.3
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Plot 6-45: Adjacent Channel Power — 802.0000 MHz; NPSPAC 2-LEVEL FSK 9600 (9.375 kHz - 87.5 kHz)

Apibent Spectrum Anabyrer - ACP

Lx) RF 304 AL SEMSE: TWT [N B TGN CFF 11:41:25 Al Jan 31, 2024

Center Freq 802.000000 MHz Center Freq: 202.000000 MHz Radio Std: None Frequency
- o Trig: Free Run Avg|Held==111

PASS NCORR IFGain:L ow #Atten: 20 48 Radie Device: BTS

Ref Offset 40 dB
Ref 41.02 dBm

CenterFreq
B T dBe Fa A dBe B02.000000 MHz

| '.Jl .|| |
b Tl A | J, Hunreg
R Lt T AN Il M"l[h 'J'J"nll o L i
Center 802 MHz Span 200 kHz
#Res BW 100 Hz #BW 300 kHz Sweep FFT

Total Carrier Power : 3 oBm 25300 kHz ACP-IBW

) Lower
Carrier Power Filter  ifset Fre: 2 BV B
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Plot 6-46:

Adjacent Channel Power — 802.000000 MHz; NPSPAC 2-LEVEL FSK 9600 (150 kHz - 350 kHz)

Agilent Spectrum Anabyrer - ACP
i RF S00  AC

Center Freq 802.000000 MHz

PASS
[ =

NCORR

Ref Offset 40 dB

Ref 41.02 dBm

Center 802 MHz
#Res BW 100 Hz

Total Carrier Power Hra

Carrier Power

——

ig Start Tl Agilent Spectrum Ana,..,

SEMSE: INT [ BLTEN CFF

02:27:17 PM Jan =21, 2024

Center Freq: 802000000 MHz
Trig: Free Run Avg|Heldz=10M0
#Atten: 10 4B

)
IFGain:Low

T3 A dEe

#VBW 300 kHz
ACP-IEWW

GEmf 2200 kHe

Lonsrer

Filter Ciffset Fren B

Intey By

Radio Std: None Frequency

Radie Device: BTS

Center Freq

TEAdE: B02.000000 MHz

Span 200 kHz
Sweep FFT

Uppert

—
tt_.-m LITPM

Table 6-24: Adjacent Channel Power — 802.0000 MHz; NPSPAC 2-LEVEL FSK 9600 (>400 kHz-RX Band)
Cen?:s::t:;zr:ncy Measurement BW Max ACP Measured ACP
(kHz2) (kHz) (dBc) (dBc)
>400 to 12 Hz 30(s) -75 -104.2
12 Hz to receive band 30(s) -75 -104.8
In receive band 30(s) -100 -106.4
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Plot 6-47: Adjacent Channel Power — 805.9875 MHz; NPSPAC 2-LEVEL FSK 9600 (9.375 kHz - 87.5 kHz)

Apibent Spectrum Anabyrer - ACP

Lx) RF 304 AL SEMSE: TWT [N B TGN CFF 13211 Al Jan 31, 2024

Center Freq 805.987500 MHz Center Freq: 805887500 MHz Radio Std: None Frequency
- o Trig: Free Run Avg|Held==111

PASS NCORR IFGain:L ow #Atten: 20 48 Radie Device: BTS

Ref Offset 40 dB
Ref 41.02 dBm

Center Freq
805.987500 MHz

|
g
PR MCEL L T A AL ‘#W! i) 2P T
Center 206 MHz Span 200 kHz
#Res BW 100 Hz #BW 300 kHz Sweep FFT

Total Carrier Power : 3 oBm 25300 kHz ACP-IBW

! Uppet

Carrier Power Filter Ciffsit Fren D
T
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Plot 6-48: Adjacent Channel Power — 805.987500 MHz; NPSPAC 2-LEVEL FSK 9600 (150 kHz - 350 kHz)

Agilent Spectrum Anabyrer - ACP
Lx) RF 304 AL SEMSE: TWT [N B TGN CFF 02:27 46 PM Jan 21, 2024

Center Freq 805.987500 MHz Center Freq: 805 987600 MHz Radio Std: Nene
- o Trig: Free Run Avg|Heldz= 10010
PASS NCORRE IFGain:L ow #Atten: 10 4B Radis Device: BTS

Frequency

Ref Offset 40 dB
Ref 41.02 dBm

= — - Center Freq
— T ' T Tdudoe | B T ADe 8065.987500 MHz

- Tl r“‘“r. h Samps
Center 206 MHz Span 200 kHz
#Res BW 100 Hz #BW 300 kHz Sweep FFT

Total Carrier Power 24 463 dBmf 23,00 kHz ACP-IBW

Carrier Power Cffset Fren Inter B B dBc

Lonsrer Uppert

——

—
i Start Tl Agilent Spectrum Ana,.., ‘r"‘m 1L07PH

Table 6-25: Adjacent Channel Power — 805.9875 MHz; NPSPAC 2-LEVEL FSK 9600 (>400 kHz-RX Band)

Cen?:s::t:;zr:ncy Measurement BW Max ACP Measured ACP
(kHz2) (kHz) (dBc) (dBc)
>400 to 12 Hz 30(s) -75 -93.3
12 Hz to receive band 30(s) -75 -104.9
In receive band 30(s) -100 -106.7
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Plot 6-49: Adjacent Channel Power — 768.012500 MHz; NB ANALOG (9.375 kHz - 87.5 kHz
Apibent Spectrum Anabyrer - ACP
Lx) RF 00 AC SEMEEINT [N B TGN CFF 1734827 M Jan 31, 2024

Center Freq 768.012500 MHz Center Freq: 768.012500 MHz Radio Std: None Frequency
o Trig: Free Run Avg|Held==111

PASS NCORR IFGain:L ow #Atten: 20 48 Radie Device: BTS

Ref Offset 40 dB
Ref 41.02 dBm

Center Freq
BR TdDc | (697 dbc 768.012500 MHz

u"h'l 'J\Lv M\TJM

Center 768 MHz Span 200 kHz
#Res BW 100 Hz #BW 300 kHz Sweep FFT

Total Carrier Power . B 2500 kHz ACP-IBW

) Loy er Uppert
Carrier Power Filter ) B dBr i :
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Plot 6-50: Adjacent Channel Power — 768.012500 MHz; NB ANALOG (150 kHz - 350 kHz
Apibent Spectrum Anabyrer - ACP

Ll =F = AL SERSE:TRT [N B TGN CFF 071:32:21 P Jan 21, 2024

Center Freq 768.012500 MHz Center Freq: 768 012600 MHz Radio Std: None Freguency
- o Trig: Free Run Avg|Heldz= 10010

PASS NCORRE IFGain:L ow #Atten: 10 4B Radis Device: BTS

Ref Offset 40 dB
Ref 41.02 dBm

Center Freq
768.012500 MHz

Sampls

| kil i
Center 768 MHz Span 200 kHz
#Res BW 100 Hz #BW 300 kHz Sweep FFT

Total Carrier Power 45529 dEmf 23,00 kHz ACP-IBW

- Upper
Carrier Power Filter N ;

1s Start T Agient Spectrum Ana,.. ‘L..TE e

Table 6-26: Adjacent Channel Power — 768.012500 MHz; NB ANALOG (>400 kHz - RX Band)

Cen?:s::t:;zr:ncy Measurement BW Max ACP Measured ACP
(kHz2) (kHz) (dBc) (dBc)
>400 to 12 Hz 30(s) -75 -86.3
12 Hz to receive band 30(s) -75 -99.7
In receive band 30(s) -100 -102.1
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Plot 6-51: Adjacent Channel Power — 772.000000 MHz; NB ANALOG (9.375 kHz - 87.5 kHz
Apibent Spectrum Anabyrer - ACP

Ll =F = AL SERSE:TRT [N B TGN CFF 17148022 A0 Jan 31, 2024

Center Freq 772.000000 MHz Center Freq: 772.000000 MHz Radio Std: None Freguency
- o Trig: Free Run Avg|Held>1i1

PASS NCORR  IFGain:Love #Atten: 20 48 Radio Device: BTS

Ref Offset 40 dB
Ref 41.02 dBm

CenterFreq
ET 1 0Bc A dBe FO S A T72.000000 MHz

| | l|| |
ﬂ«,qiwh{' ’

R [Ty
Center 772 MHz Span 200 kHz
#Res BW 100 Hz #/BW 300 kHz Sweep FFT

Total Carrier Power A5 166G dEmS 2500 kHe ACP-IBW

) Uppert
Carrier Power Filter Offset Fre 201 BV B Be 4B
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Plot 6-52: Adjacent Channel Power — 772.000000 MHz; NB ANALOG (150 kHz - 350 kHz
Apibent Spectrum Anabyrer - ACP

Ll =F = AL SERSE:TRT [N B TGN CFF 071:32:10 P Jan 21, 2024

Center Freq 772.000000 MHz Center Freq: 772.000000 MHz Radio Std: None Freguency
- o Trig: Free Run Avg|Heldz= 10010

PASS NCORRE IFGain:L ow #Atten: 10 4B Radis Device: BTS

Ref Offset 40 dB
Ref 41.02 dBm

Center Freq
74 TdEe | (774 dBe 772.000000 MHz

o r'l'".-';l_

u I s SamE
Center 772 MHz Span 200 kHz
#Res BW 100 Hz #BW 300 kHz Sweep FFT

Total Carrier Power 46035 dBmf 23,00 kHz ACP-IBW

) Lonsrer Uppert
Carrier Power Filter ; ; :

1s Start T Agient Spectrum Ana,.. ‘L..TE -

Table 6-27: Adjacent Channel Power — 772.000000 MHz; NB ANALOG (>400 kHz - RX Band)

Cen?:s::t:;zr:ncy Measurement BW Max ACP Measured ACP
(kHz2) (kHz) (dBc) (dBc)
>400 to 12 Hz 30(s) -75 -85.6
12 Hz to receive band 30(s) -75 -100.1
In receive band 30(s) -100 -101.6
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Plot 6-53: Adjacent Channel Power — 775.987500 MHz; NB ANALOG (9.375 kHz - 87.5 kHz
Apibent Spectrum Anabyrer - ACP

Ll =F = AL SERSE:TRT [N B TGN CFF 11:50:465 A0 Jan 31, 2024

Center Freq 775.987500 MHz Center Freq: 775987600 MHz Radio Std: None Freguency
- o Trig: Free Run Avg|Held>1i1

PASS NCORR  IFGain:Love #Atten: 20 48 Radio Device: BTS

Ref Offset 40 dB
Ref 41.02 dBm

CenterFreq
B B Ol ET6 OBt I | [~ -BTOOB: A dBe RO E dBe 778987500 MHz

il

NN |
e’ s

e L

Center 776 MHz Span 200 kHz
#Res BW 100 Hz #BW 300 kHz Sweep FFT

Total Carrier Power 45 109 G8mf 2500 «Hz ACP-IBW

) Uppert
Carrier Power Filter Oiffset Frer A
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Plot 6-54: Adjacent Channel Power — 775.987500 MHz; NB ANALOG (150 kHz - 350 kHz
Apibent Spectrum Anabyrer - ACP

Ll =F = AL SERSE:TRT [N B TGN CFF 071:32:41 P Jan 21, 2024

Center Freq 775.987500 MHz Center Freq: 775987600 MHz Radio Std: None Freguency
- o Trig: Free Run Avg|Heldz= 10010

PASS NCORRE IFGain:L ow #Atten: 10 4B Radis Device: BTS

Ref Offset 40 dB
Ref 41.02 dBm

Center Freq
T4 doe 776.987500 MHz

N PPN PRSI

u ..4..] 2 s SamE
Center 776 MHz Span 200 kHz
#Res BW 100 Hz #BW 300 kHz Sweep FFT

Total Carrier Power 44 305 dEmf 23,00 kHz ACP-IBW

) Louver
Carrier Power Filter ) B o dBr ;

1s Start T Agient Spectrum Ana,.. ‘L..TE -

Table 6-28: Adjacent Channel Power — 775.987500 MHz; NB ANALOG (>400 kHz - RX Band)

Cen?:s::t:;zr:ncy Measurement BW Max ACP Measured ACP
(kHz) (kHz) (dBc) (dBc)
>400 to 12 Hz 30(s) -75 -85.8
12 Hz to receive band 30(s) -75 -100.7
In receive band 30(s) -100 -101.1
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